SNOILONYLSNI

)

S¥ILdODITIH
ATTIOW



Morley Mk 3

SPECIFICATION
Near 1/10 scale AGUSTA 109 model helicopter
Rotor - Morley ‘AT’ collective head 48" diameter (1220mm)
Main rotor speed - approx 1100 rpm
Engine - 0.40 - 0.45 cu.in. 6.5-7.5 c.c.
Radio - 4 - 5 channel proportional + retract channel
Fuel capacity - 8 fl. oz (250 c.c.)

Flying weight 8 1lbs (3.5 Kg) approx

Dear Custaver,

Thank you for deciding to build this model. The Agusta 109 kit can be
made into an exciting helicopter which will draw much admiration for its looks
and performance.

It is important to follow the sequence of the instructions as, for
example, the main retract gear has to be made into a unit and fitted before
any other assembly is completed within the body.

Such a sophisticated model is presumably not being built by a beginner to
radio-controlled helicopters, but a brief explanation of the control function
is included and also a description of how to cope with their flying
characteristics in order to make these instructions as universal as possible.

I hope you enjoy making a successful model.

Jim Morley



Morley Mk 3

Diagram 1. Pack MAIN GEARBOX

1 crownwheel and shaft

1 8mm ball bearing o2
1 input shaft assembly 09‘7
1 gearbox top moulding K

1 gearbox case moulding ‘\&&

1 rotor mast

1 mast coupling

4 M3 x 30 screws
2 M3 x 16 socket head screws
6 M3 nyloc nuts

. o ]

&

< hd < \ \
Qp&o Upp?r gsar box M3 x 16 Socket
cai}ng head screvws
e &
8 ‘mm ball race
-
@ r) Crown wheel
to shaf;
9’0 \:»‘(‘g
o

00

Lower gearbox
Casing

Nyloe nuts é

With crownwheel shaft upwards through centre of the three ad]acent holes in
chassis, slide the 8mm ball bearlng down the shaft until it is touching the
gear. The gearbox top moulding is also slid down the shaft, over the ballrace,
and through the chassis. Make sure the (larger) hole in the moulding for the
input ballrace is at the rear. Cover the crownwheel with light grease.

Place the input shaft assembly into position and pull the lower gearbox case
into p051t10n with four M3 x 30 screws and nyloc nuts. Tighten but ensure that
rotation is reasonably free. It will loosen under load. There is a hole
immediately above the pinion gear in the well of the top moulding for
subsequent lubrication with gear oil.

Assemble the mast to the gearbox using the coupling with HT screws and nyloc
nuts.



Morley Mk 3

Diagram 2 pack ENGINE MOUNT AGUSTA 109

engine mount mouldings
fan

flywheel

drive pulley, 14T
starter pulley

el N

M3 x 20 socket cap screws
M3 x nyloc nuts

-3

Temporarily fit flywheel on engine crankshaft making sure f lywheel inner face
is properly onto the prop driver. Follow by fan, drive pulley and nut, but
note that these are not fitted finally until the engine unit is within the
chassis. Place engine between the moulded nylon mounts and line up the rear
face of the flywheel near the top front of the mounts. Check that width
between the mounts is the same as the spacing on chassis cross member
mouldings.

Drill mounts for 3mm engine fitting screws so that spacing is correct -
cutting away one vertical stiffener in the mount if necessary. Adjust the
position of the throttle lever-and fit a ball end from the controls pack at
this stage so it can be operated from above.

The silencer must be adapted to point straight downwards or replaced with a
‘dustbin” type.

Alter throttle arm

Line up rear face l
of flywheel

14T Drive Pulley

«40 cu. in. AC.R/C Motos.

M3 x 20 socket cap screws

'VERY LIGHT
RURBER

Starter pulley

v E ot ven - enty
Cut away one only
to clear nuts
Drill mounts for M3 screws



Morley Mk 3

Diagram 3 pack AGUSTA 109 CHASSIS

1 chassis forming (not in pack)

1 mast support frame

1 set chassis bracket mouldings (4+1+1) .

1 fan duct

1 fan duct extension oo 1 otniee bearing

2 hex ball jOint ( < ecure with Epoxy

3mm x 430 mm brass tube
16 g drive wire (-6 )y =
18 g tail rotor control wire
(l- 2 r'm)
oilite bearing 5/16"
plastite 8 x 3/8 self tapping screws
M4 x 6 socket set screw
M4 x 8 screws
M3x10 "
M3x20 "
2 x 3/8 self tapping screws
M4 nyloc nuts
M3 " "
M3 full nuts
M4 thin nut
M4 x 70mm screw

(-]
N

et

—
HHEHEOF U B O

Mj\_a‘('20 V’. ‘/\MB Nyloc

ST 2 x " \

M3 x 10 x 3
\
Fan duct
casing
.0

v

Fly wheel fan n'ssem-tg\*
Secure with Loctite f:

cut off

?an duct extension
cut to suit motor

7 x Plastite screws

Place front moulded chassis cross-bracket in position at bottom of chassis.
The engine unit can now be fitted to the chassis base plate using self-tap
plastite screws. Elongate access hole to glow plug if necessary.

Fix the engine prop-driver, flywheel and fan using locking compound or paint
between the surfaces. Fit V’ section starter pulley over drive pulley using
slow epoxy or super glue. An engine backfire on starting will undo this
assembly unless it is properly tightened and locked.

Fit fan duct using 3mm nyloc nut on top screw. Cut off left hand unused tag.
Drill chassis and fit moulded duct extension, which may be cut away if
necessary to clear the cylinder head. Next fit the aluminium mast support
using M4 x 8 screws, followed by the moulded housing for the rotor mast top
oilite bearing. Fit hex socket onto main gearbox shaft using grubscrews, and
Lubricate the ocouplings with a small dab of grease.

Fit the four upper chassis bracket mouldings to the chassis as shown, using
the remaining plastite screws.

The unused nuts and screws are used at a later stage.



Morley Mk 3

Diagram 4 pack CLUTCH UNIT

large pulley
clutch drum
100 X1, 037 drive belt
Ferodo liner
clutch shoe

N b e

clutch shoe spring

M4 x 6 socket set screw
M4 x 20 socket set screw
M4 thin nut

M4 star washer

Set screw key

Hob b N =N

Ferodo Liner

Trim & Epoxy in’place

M4 Star Washer
M: Thin Nut

Llutch Shoe

y

E

—efBwf)

ML x 6 Socket S
Cl
utch Drum Clutch Spring
M: thin NUT
——‘m : ke Large Pulley

Carefully cut the Ferodo clutch lining to the correct length to fit inside the
clutch drum. Roughen the drum with emery paper or a file and cover it and the
lining sparingly with epoxy adhesive, then press the lining tightly into
place. Hold in position until set:

Thread the M4 screws into the clutch shoes and an M4 thin nut one turn clear
of the shoe. Iocate clutch springs in clutch shoes and add star washers onto
screws. Place the assembly into the large pulley as shown in diagram and
secure with star washers and thin nuts. Adhesive tape across the shoes is a
help while doing this. Check that the shoes are free to swing outwards
slightly.

Fit drive belt round engine pulley and slide large pulley onto gearbox input
shaft, followed by clutch drum. Align large and small pulleys, and tighten
clutch drum grubscrew into flat on input shaft, after applying paint or thread
locking campound to the screw only.



STOCK D
CODE

0SP/TOP
0SP/BALL
0SP/RING
0SP/BRG
0SP/CAGE
OSP/CENTRE
0SP/BOTTOM
0SP/DRIVER

2 x 3/8 self tap screws (2)

fixing screws M2 x 12 (6)

iagram
key
1 top moulding
2 centre ball
3 small alloy ring (2)
4 bearing balls (12)
5 ball cage
6 centre plate
7 bottom moulding
8 8/p driver assembly
9 ball eye
10
11 M4 x 6mm set screw
12
13 brass ball (2)
14 M2 nut (2)

i

Ol 7 O-xO]

e

L T

(L )—o

Control ball
position
recommended

~for novices

SWASHPLATE

Any flash on the mouldings should be
removed with a sharp knife. Drill .a 2mm
hole in the swashplate top (1) as shown
in the diagram, and fit the brass balls
with 2mm screw and nut. Novice pilots
are advised to fit the ball to the
inside of the cup to reduce rotor
sensitivity. (Shown dotted on the
diagram).

Wipe all the alloy parts clean to ensure
smooth running. Fill the groove in the
centre plate (6) with a light grease
then place on a flat clean surface,
Insert one of the two small alloy rings
(3) into the centre plate ensuring that
the chamfered side is uppermost. Next
insert the grey plastic ball cage (5),
and using tweezers insert each of the 12
bearing balls (4) into the ball cage. It
may be necessary to lift the centre
plate slightly to let the ballsseat in
the centre groove. Once this is done the
second of the small alloy rings can be
inserted, this time with the chamfer
facing down.

Ingert the bottom moulding (7) into the
centre plate from the underside then
place the large plastic centre ball (2)
with some grease in the seat on the
bottom moulding. The top moulding can
then be placed over the ball and the
whole assembly secured together with 4
M2 x 12 screws (12). It is important not
to overtighten these screws, however
there should be no free play in the
bearing, so careful fitting is required.
Any future wear in the bearing can be
taken up by re-tightening the four
fixing screws.

Place on rotor mast with long arm to the
rear. (Except for Bell 47 when the long
arm goes to the front)

Assemble swashplate driver with No 2
x3/8 self tappers and fit a ball eye (8)
to the small pivot.

Swashplate rocking movement must be free
and the assembly should slide easily up
and down the main rotor mast. Slide the
swashplate driver over the mast before
fitting rotor head but leave locking to
mast until later when the correct
position has been found.

®




Morley Mk 3

Diagram 6 AGUSTA 109 BODY

glass fibre fuselage
v "  tail portion
" " engine bay cowl
large diecut plywood sheet
SITBl]. " ” ”
strips of window mouldings etc
mounting tube for Tail Rotor gearbox

NN e

The purpose at this stage is to prepare the body and principle components for
use. Do not fix anything in place. :

First cut the openings in the body shell for undercarriage doors, windows
etcetera. Use a fine razor saw for the doors. Cut window openings using a
minidrill and router or razor saw, and clean up the edges carefully with a
fine file. Note that the noseleg hole is. narrower than marked, where the
plywood floor overlaps it, and also that the main leg doors should be left
longer than the scale marking on the fuselage.

The two windows at the pilots feet are not removed to avoid weakening the
body, and no clear moulding is provided.

Cut the windows fram the clear sheet with a 3mm border.

Prepare the wooden parts. Note that the two main undercarriage bulkheads need
sanding to fit, the one used at the rear requiring an increased bottom radius
and about 10mm off the top.

Prepare the overlap which joins the tail portion to the body.

Leave cutting the access hole for starting, in the floor of the fuselage,
until after the plywood floor is fitted.



Morley Mk 3

Diagram 7 pack

1 nosewheel

1 noseleg fork moulding

1 noseleg rocker moulding

1 noseleg downlock moulding

2 noseleg frame moulding

4 2 x 3/8 self tap screws

1 M2 x 16 screw

1 M3 x 20 screw

1 M4 x 10 screw

1 operating idler moulding

1 pair pivot blocks

1 pack 8 ball ends and eyes

2 M3 x 20 screws

1 M4 x 25 socket cap screw

2 control rod 37mm

1 " 1" 851““

1 " " 340mm

1 straight bellcrank
Noseleg

NNONNNDDNONN

AN DNNDN OB

AGUSTA 109
RETRACTABLE UNDERCARRIAGE ASSEMBLY

mainwheel

main leg moulding

crosstube moulding

downlock arms moulding
” (1) StOp "

arms wire
ro.omwo" end moulding

door hinge moulding

4mm x 75mm long pivot

M4 x 70 screw

M4 nut

brass collar

M4 x 6 set screw

M3 x 12 screw

Plastite 8 x 3/8 self tap screw
M3 x 30

M3 full nut

Assemble to sketch and put by until fuselage is more camplete.

Main Undercarriage

The bulkheads (g) have now been shaped to fit the bady. Lay the rear bulkhead
over the forward one with a 6mm step showing at the bottom. Mark out and drill

the holes 4mm diameter.

Clamp the bulkheads together when drilling.

Positioning is very important to the correct functioning of the retract
system. Assemble to sketch and check that the movement is free.

M2xib

D
To RETRAT

44

M4 xl10 2 *3/8
4
f\\ EFRAO}\ICT OF



U\< 40 U3 WaUdd MIIA ‘AOOQT UYIND 9L LAYLS

NIOTINMOT J31M NI QNIT

NI NIDZMLIW
X ?
‘WW O A LHDIIH - SNid tord uWlim 7._wa3.._.ua YYI107
IONT3IY UTNY 0—
‘AQo® dOOA Li4 .W.Wﬂwu.xz .nh_.__uro
_ e )
i T 1
_— @M B
S/ AN K 3MvpL ONTIT ot 1798
™ ) ¥334Q! oL 17Ysl
+ ¢ N |1 (b0s2) B / ._.z_.__uat.wm.c “WSINYHIIW
t r. VB, I \ A N1 LUS340 30 M3IN
! -~ AN~ NS . o
N /2R 10
{ v\ / 11 ~ )QWM
/—.,..\ P \\ - 7.0~L.U€ oLnV
I L.ucm‘/
3o / ) L3y
P ~g .
\\ N
/7
7
00} \\
7
¢ KJ
N
*NOIVLDY
1ouUyL33
Y A oL x4 YOI
el 2 7 o
5 \ \/ Z—& Ez* @
Vé \
N HNC = aNvg
N - YR RE]
R | b Sl Y
\Y Wy >
"NOLLY YD Ny o ‘
Suocazg || T~——/_|_ 204

N340 BOOT

M-U.U—..UM—.M-“ $Nilgd LOAld d@L NIIMLIT

2on W_.A 2




o\

_+.
_+.

Morley Mk 3

Diagram 8 AGUSTA 109 RETRACT FITTING

Insert the main undercarriage assembly into the fuselage body and tack with
suitable adhesive. The large floor panel (a) should be slid under with the
square hole to the left looking forward. Fix down with fibreglass resin or a
suitable adhesive for the polyester body shell (e.g. Stabilit Express). Allow
to set or cure, weighting the floor to the body on a flat top table. The front
floor (b) may also be fixed at this stage and also the bulkheads (g) fully
secured.

Drill four holes for the noseleg assembly and fit at the forward fork of floor
(b). Check function with a bent wire into hole in noseleg downlock moulding
and assess servo position close to this.

Position your retract servo in the left side nose profile (m) and the tail
rotor servo in the right nose profile. Securely fix to floor (b) with the ends
at join of (b) to (a). Distance apart to suit your servos.

Fit control pushrod from retract servo to main legs bellcrank running approx.
10 mm to right of square hole in (a) and check for correct operation.

Make a bridge piece from scrap ply to fit across the top of the noseleg
assembly from left profile (m) to right and secure in position with adhesive.

Main undercarriage doors

With the legs in the down position make sure that the hinge moulding has the
pin under the cam on the operating arm moulding. Arrange a rubber band on the
pin opposite it, over the crosstube moulding and to a convenient projection
(or across to the opposite side) so that the first pin is held firmly up
against the cam. Firmly fix the door to the appropriate flat face of the
hinge moulding. It may be necessary to pack out to make the sides flush and
also to file a little off the downstop moulding.

Replace the rubber band with one that is only strong enough to aid gravity
with the door, not stop the undercarriage retracting. Check for action.

Possibly a little material may be required to be removed off the bottom of the
door to clear the wheel when retracting.

]
nl

[ O

SRR

3
oo
4

NOSELEG
cuT-ouT

ANT

ofF A/c

B2

"/ |




"

Morley Mk 3

Diagram 9 AGUSTA 109 TAIL END PREPARATION

Make and secure the tailskid.

Cut away the end 15mm of the tail cone and firmly fix in position the tail
gearbox mounting tube. Note that this follows the left hand fuselage side and
does not point straight down the bady.

Build up the inside of the dimple above the tube with scrap ply and make a
removeable ply prong for fixing the tail cone.

Cut two pieces of drive wire and fit across the fuselage as mounts for the
tailplane. These also act as rear support cradle for the tail rotor drive wire
tube. Make a hole in the circular former (e) for the drive tube, fit the tube
in position.

J
N ”
\\ )

SELF TAP SCREWS
‘L/ J0 FiI%x GEARBoX

Diagram 10 AGUSTA 109 BODY & CHASSIS ASSEMBLY

Mark through from the four chassis brackets and then drill and fix the two ply
longerons (p) to them so that the overall width suits the body.

With the assembly in the body, drill and fix the bottom bracket to the floor
using M3 screws and nuts.

Secure the two longerons (p) to the body shell sides (while still fixed to the
chassis) with resin and glass cloth, and similarly fix the rib parts (i,]j,k)
in position. Refer back to diagram 6 for identification. The hoop (n) may be
fixed at this stage also, to the nose section in front of the windscreen.
Also fit the tail portion to the main body.

— REST ON Fwb
. u/c BULK'HD

THOROUGHLY GLASS
AND TREINFORCE
LONCERANS ‘P’ 5o

RODY SIDES, WHILE
CHASSIS STiLt FIXED,

FiIX To
FLOOR
M3x|0\-.*‘

~
>



A

STOCK Diagram

CODE Key

0TR/C1 1 gearcase moulding
0TR/C2 2 gearcase back moulding
OTR/GIN 3 input mitre gear and shaft
OTR/GOUT 4 output mitre gear and shaft
0TR/BB1 5 3/16" balirace

0TR/BB2 6 6mm ballrace

OTR/OIL1 7 3/16” oilite bearing
O0TR/OIL2 8 6mm oilite bearing
OTR/BL 9 blade (2)

OTR/BM 10 blade mount (2)

OTR/HUB 11 1/2 hub and spacer (2)
OTR/YOKE 13  control yoke

0TR/BB2 12  ballrace 6 mm (2)
OTR/CLR 15  control rod collars (2)
ACC/BJ 16 eyeend (2)

M3X20SC 18 M3 x 20 socket cap screw
M3N 19 M3 nuts (2)

0TR/CS 20 cskscrews 2b.a. (2)
M2X16 21 M2 x 16 screws (4)
M2X12 22 M2x12screws (6)

M2N 23 M2nuts (14)

STH 25 2 x 3/8 self tap screws (2)
ACC/BJ 26 ball end ball (2)

OTR/CH 27 M2x12 skt cap screw (2)
M2sw 28 *M2 star washer (2)

Remove the oilite bush (7) and push the input shaft
(3) into the case as in the diagram. Place the output
shaft (4) (i.e. the larger shaft with a hole down the
centre) in position in the case (1).

Fill the case with a clean good quality light grease
and attach back moulding (2) using M2 x 16 screws
{21) and nuts.

Push the oilite bush along the input shaft into the
gearcase. Check for free rotation.

TAIL ROTOR

Place a countersunk screw (20) through one of the
ballraces {12) followed by a moulded spacer (11)
and, with paint or locking compound, screw tightly
into one of the blade holders (10). Locking with paint
or compound is essential,

Fit a ball end (26) to the pitch control arm of the
blade holder using M2 x 12 screw (22) and a nut
(23) on each side of the arm. Repeat with the
second ballrace and holder.

Clamp the ballraces between the moulded hub
halves (11) and draw halves together using M2 x 12
screws (22) and nuts (23). Do not apply adhesive.

File small flats on the output shaft (4) of the gearbox
to seat the set screws, and fit tail rotor hub to output
shaft. Do not overtighten the grub screws.

s> Note that the outer surface of the hub should
be flush with the end of the shaft.

Cut a dinch (10cm) length from the 18g wire
supplied and bend as shown for the pitch control
rod (17). The wire passes through the centre of the
shaft and moves the pitch control yoke (13) which is
positioned between two collars (15).

A plastic ball eye (16) is fitted to each end of the
yoke (13) with a self tap screw (25). The belicrank
{14) pivots on a 3mm bolt (18) on the arm protruding
from the gearcase back, again with a nut both sides
of the arm.

Slot the blades (9) into the holders (10), making sure
they are leading edge forward (curved surface
towards the gearbox, except Bell 47 when flat
surface is towards the gearbox), and hold with M2 x
12 socket cap screw, star washer and nut. Refer to
the diagram for correct installation.

i The groove in the main case of the tail rotor
gearbox is a guide for the 18g control wire.




€l

-
N 0O oM BN

Morley Mk 3

Diagram 14, 15 pack AGUSTA 109 CONTROLS

cradle arms

pairs bellcranks

cranked bellcrank

twin servo mounting bracket
ball end ball

tree 6 ball eye

right angle bracket mouldings

NWowH NN

control rod 37mm

” 11 651‘!“

" " 130mm
threaded stud 50mm
bellcrank shaft 100mm

N D

M4 x 16 screws

M4 thin nut

M4 star washer

M3 x 8 screw

M3 nut

M2 x 12 screw
0 M2 nut

uP THRE'
HoLE IN
cHASSIS

To MmoTeR

Remove the chassis from the fuselage body.

Make up the bellcrank cradle as shown and fix across the chassis. Make sure
that you have a good flat under the set screws in the cradle arms.

The cyclic servos are mounted together on one of the twin servo mounts between
the bellcrank cradle. The collective servo is on another mount from which the
surplus arms must be removed. Fix in position at the left hand rear of the
chassis. The other arm of the bellcrank it is linked to is then connected to
the chassis with a short link of two ball eyes.

The throttle servo is mounted disc down on the third bracket, control to go
forward to a cranked bellcrank mounted under the chassis, the arm coming up
through the hole.

Make up the support control rods and fit the swashplate. Complete the control
runs fram the tail rotor and retract servos.




+ |

Morley Mk 3
Diagram 16 AGUSTA 109 BODY FITTINGS

The roof access panel glass fibre moulding is split across the centre panel
line. The front portion has two dowels going forward into the body and a
flange to fit under the rear panel. The rear panel has two dowels securing the
rear end under the rear fuselage bulkhead. The whole assembly is held in
position by a single nut disguised as a navigation light which screws onto the
M4 x 70 bolt fixed into the stay which is made from scrap ply and goes from
the mast support frame to the bady.

The tail planes are made from two mouldings cemented over the ply outline
which is sanded to shape. Two short lengths of brass tube are cemented to mate
up with the wires in the body so that the tailplane halves can be pushed on.

The tail cone halves are cut from the sheet moulding and butted together
before cementing to the removeable ply prong. (see 9)

The scale jet outlet pipes are cut from the sheet so that the two stubs go
into holes cut in the flat of the moulding. The angled outlets should also
have holes in the body shell to aid in cooling and exhaust.

/>\ ) 7
”~
150 \saLL For (
SwaASH PLATE f\
DRAG LINK. J

SCREW To %

MAST SUPPORT

|
\zl

NO FLANGE }
ON SIDES '
PLY woOD OF WINDOWS ' , l
‘Z FRom PiLoT
MouLDIN DooR
SHEET WiINDOW :
— ASS FIBRE
oN Bony SHELL
TAGS SIT ON
WIND SCREEN ouTSIDE OF
noDdY.
Diagram 17 AGUSTA 109 PAINTING & WINDOWS

The fibreglass moulding should be lightly flatted with wet & dry before
painting to the desired colour scheme. Do not use a lot of paint as this would
hide the panel lines. These may be emphasised with a soft pencil before fuel
proofing.

Refer back to diagram 6 to see how the windscreen is fitted to the second hoop
and the instrument cowl under it. The unit is held on by the self tap screws
through the windscreen wipers which are cemented to the windscreen. The door
pillars have the Z° section cemented to them so that the windscreen sides are
held in position.

The pilot’s door windows and ceiling windows may be cemented in place, also
two small windows to the rear of the cabin.

The main side windows are removeable for flying as shown in the sketch.



ROTOR HEAD

STOCK Diagram
CODE key
ORH/PLATE 1 head plate
ORH/FINGS 2 set of 4 fIinger plates
ORH/TOP 3 top plate moulding
ORH/MT 4 mast top moulding
ORH/RUBS ) 5 teeter rubber
" " ) 5 drag damper rubber
ORH/BM 6 blade mount
ORH/BRG 7 bearing mount pairs
ORH/CRADLE 8 cradle carrier
ORH/FBZZ 9 flybar cradle (zig zag)
ORH/FB 10 flyblade
ORH/FBOA 11 flybar operating arm
ORH/IA 12 incidence arm
ORH/FBAR 13 flybar (not in pack)
ORH/BB 14 6mm ballrace
15 3mm oilite bearing
17 square brass collar
BLADES main rotor blade (not in pack)
ORH/MIX ) 18 mixer short rocker Mixer Assembly
" " ) 19 mixer long rocker
" " } 20 mixer slider Cut the 50mm threaded stud into four
equal lengths and f£it a moulded ball eye
S0mm threaded stud to each end of each stud.
37mm control rod
ball eye mouldings Pass an M3 x 20 cap head screw with a
smooth shank (24) through the holes in
M3 star washer each side of the mixer slider (20) as in
21 M2 x 12 screw sketch ‘D°. The smooth shank acts as a
22 M2 nut pivot, so use some light grease. Thread
23 M3 x 16 cap head screw the screws into the long rocker arms
24 M3 x 20 cap head screw (plain shank) (19), allowing it to cut its own thread
25 M3 x 20 cap head screw in the plastic. The arms must be allowed
26 M3 x 20 pan head screw to move freely but without slop.
27 M3 x 30 pan head screw
28 M3 nut Slide the mixer slider onto the rotor
29 M4 x 10 socket set screw mast with the fork fitting upwards to go
30 M4 x 25 plain shank screw into the grooves in the side of the mast
31 M4 nyloc nut top moulding. Connect the outer arms of
32 ball end ball the long rocker arms to the outer balls
33 M3 x 16 pan head screw of the swashplate using two of the four
34 M3 x 30 cap head screw ball eye and stud connectors.
B
= — ‘j: Eﬁ e D A~
Py - 1
_] [ - LR 1 B | \}
N\ > B W 4
¥ g % = 2]
O
O <---~ SWASHFLATE ASSEMELY
o
rpnned




C—A-[III000II
'
e i -

1 &



Q)

Insert an M3 x 16 cap head screw (23)
through the pitch control hole in the
two rotor blade incidence arms (12), and
fix with M3 nut (28) as shown in sketch
!A!

Push the four ballbearings (14) onto
the stub axles moulded into the rotor
head alloy plate (1). Note the word
‘TOP” is8 marked on the studb axle.
Lightly grease the bearings when in
position. Fit the moulded bearing block
{7) to the outer ballrace with the
moulded stud to the trailing edge
(anti-clockwise rotation). Assemble
two steel fingers (2) onto the block
using M3 x 20 pan head (cross head)
screws (26), star washers and nuts
(28). Fit the inner bearing block (7)
over the inner ballrace, between the
steel fingers. Push the moulded
incidence arm (12) over the fingers and
fit using 2 M3 x 30 pan head screws
(27) through the inner bearing block
followed by star washers and nuts (28).

Refer to sketch ‘B°. Push mast top (4)
onto mast. Remove rotor head fixing
screw from inside the top plate
moulding (3). Remove any flash
remaining from the moulding. Place two
M3 nut in the recesses in the base.

Sandwich the headplate (1) between the
two teeter rubbers (5) and between the
mast top and top plate moulding.
Assemble using four M3 x 20 cap head
screws (25) threaded full length and M3
flat nuts (28). Make sure the nuts are
pulled home and the teeter rubbers are
lightly clamped. Replace screw in top
plate moulding, through mast.

Fit a brass ball to each end of the
flybar cradle “zig zag' using M2 screws
and nuts, taking care to fit it on the
side opposite the flybar position.

Snap the ‘zig-zag’ into the moulded
carrier (8) and then push in the oilite
bearings (15) over the small pivot
shaft. Pass the fly bar (13) through
the cradle, threading in the operating
arms (11) as required. The unit is
fixed to the rotor head top moulding
using 2 M3 x 30 socket cap screws (34)
passing through the cradle and into the
two M3 nuts in the top moulding (3).
(Sketch ‘C’).

Refer to sketch C. The flyblades (10)
are fitted to the flybar (13) as in the
sketch with the M4 x 10 socket set
screws (29) passing through the rear of
the flyblade into the square brass
collet (10), and fitting into the deep
grooves at the end of the flybar. Note
that the trailing edge of the flyblade
is square and not sharp.

ROTOR HEAD (Continued)

Fit a moulded ball eye to each end of
the 37mm pushrods and use them to
connect the flybar operating arms (11)
to the inner balls on the mixer/rocker
assembly. The flyblades (10) must be
in line with each other. wWhen

satisfied, set the operating arms (11)
in line with the flyblades and tighten

the grubscrews.

Thread a small rocker arm (18) onto the
M3 bolt (23) on each incidence arm (12),
and, use the two ‘remaining short
connecting rods to link the ends of the
‘zig-zag’ cradles to the -long arm of  the
small rockers.

Thread moulded ball eyes onto the 37mm
rods and use to connect the brass balls
you have fitted on the swashplate cup to
the short rocker on the incidence arms.

Lubricate all moving parts. Plastic on
plastic should be lubricated with
vaseline or similar e.g. mixer slider.

‘Assemble the fuel tank as in the diagram

and fasten on the seating behind the
engine with light rubber bands. These
must not be tight or engine vibration
will cause foaming of the fuel.

2 TUBES SIDE BY SIDE,
FOR VENT OR PRESSURE, AND FILL

- e @
-ole @

—

1 TUBE AT BOTTOM OF TANK FOR ENGINE FEED



QN

Cut away the balsa at the blade roots to
taper the blades, and if necessary
flatten the top of the blade where it
fits into the moulded holder (6),
(hclder peg to the front). Sand the
blades lightly to smooth the surface
then cover with the self-adhesive vinyl
supplied. The overlapping edges should
be under the blade trailing edge
‘downwind’ - (see diagram).

BLADE BALANCE

The rotor blades must be in static and
dynamic balance. To achieve this is
simply a case of making sure they have
the same weight, and that the centre of
gravity of each blade is at the same
point.

If the blades are of equal weight but
differing C. of G., add covering
material or electrical tape to move the
balance point of one blade out towards
the tip, and a similar amount of
material to the other blade to bring the
balance point towards the centre. Try
and get the balance equal to within'l-
2mm.

If the blades are of unequal weight and
balance point, add covering material to
the lighter blade in such a position
that it will also move the balance point
to match the other blade.

Covering.
sticky side up !

bottom of .~

T
3rd wrap onto ” |
blade .~ :

A

x° 0
d°c§° 1st Place blade upside
Y & down on covering
o>

Insert the blades in the blade holders
(6) and position so that a line from the
two holes in the holders would extend to
a point 50% back from the leading edge
at the blade tip. This gives the correct
amount of blade lead. Drill and fit the
M3 x 16 (33) bolt and nut, then drill
for the larger 4mm retaining bolt (36)
and fit. Place the rubber drag dampers
(5) in position and push the complete
blade assembly in place between the
rotor head fingers using M4 screw (30)
and nyloc nut (31) to secure.

Paint or tape one rotor tip red and the
other white or yellow, or use Morley
Helicopters dayglo tape, part no
ACC/GLOW. Check that each tip in turn
is the same height above the boom by
turning the rotor until one blade is
over the boom, measuring the distance
down, then turning the rotor 180
degrees so the second blade is over the
boom, and measuring that distance.
This is static tracking and is very

iqportant.
)7§

DRAW A LINE TO
MID-WIDTH AT BLADE TIP.

DIRECTION
OF
ROTATION

soz]

o)

ADD COVERING TO ONE BLADE
TO MATCH CENTRE OF GRAVITY




6!

Main Rotor

Precise trim can vary widely according
to many factors, including model weight,
engine power, air temperature, -humidity,
height above sea level, type of fuel
used, glowplug condition, engine
condition, etc. However, a reliable
starting point is to set the bottom
surface of the main blades to O degrees
with the engine throttle closed. Total
vertical travel of the swashplate on the
main mast should be 11-13mm while
throttle moves to open.

Main blade pitch during the hover is
approximatly 3 to 4 degrees.

The model will move in the direction of
tilt of the main rotor disc¢, which
follows the same tilt of the swashplate.
Tilting the swashplate down at the front
will result in the rotor disc also
tilting down at the front, and the model
dropping its nose and moving forward
from the hover. The same goes for left,
back, and right, and any other angle -
the rotor follows the tilt of the
swashplate and the model moves in that
same direction.

An angular movement of the swashplate of
about 15 degrees in each direction
(total 30 degrees) is sufficient for
ample control without over-sensitivity.

JTail Rotor

A suitable setting for the tail rotor is
for the flat surface of the blades to be
at right angles to the pitch control rod
(i.e. pitch is 0 degrees) when the
transmitter control stick is pushed
fully to the right (with Tx trim at

neutral). It is most important that the
control rods move freely.

Epgine.

Have you got lubricant in the gearboxes?
Occasionally lubricate the main gearbox
with o0il through the hole in well at
rear of gear case.

Follow the correct running in procedure
for your engine as given by the
manufacturer. The carburettor must be
set rich enough to keep the engine cool,
yet lean enough to provide ample power.
With the rotor collective pitch set as
specified the engine should be set to a
rich two stroke mixture.

The rotor head should be held while
starting the engine with the throttle
just open. The centrifugal clutch may
drag when new but will quickly settle so
it will be free at a correct idle speed.
Open the throttle by pushing forward
left hand stick if you have installed
according to the drawing. Some people
prefer to fly other modes. This will
speed up the rotor head and apply
collective pitch. Rotor speed is
important on any model helicopter and
too great a deviation can.cause
aggravating problems.

SETTING UP

At about half stick the rotor should be
spinning fast and tracking correctly -
that is each blade should be in the same
path as the other. The coloured tips
enable you to see this. If incorrect
throttle back the engine and wait for
the rotor to stop, then increase pitch
on the lower blade and reduce pitch on
the higher blade. If in order, advance
the throttle/collective to the point
where the model is decidedly light. Note
that moving the cyclic stick will tilt
the rotor.

If there is a shake on the model, stop
the rotor and add an extra band of
covering material to one blade (15mm
wide for minor shake, 50mm for vicious),
try again, if worse put it on the other
blade. The fly blades may also need
dynamic balancing in this way.

When tracking and balance are sorted out
the throttle/ collective may be advanced
to the point of lift off. Too low a
rotor speed will cause powerful
oscillations of the whole model. Do not
mistake them for an unbalanced head. The
answer is to reduce collective pitch by
lengthening the push rods between the
paddle arm and the rotor incidence arm.

Incidentally, a great excess of
collective pitch will cause the clutch
to slip and heat up, and the tail rotor
will be unable to cope with torque
because it is running too slowly. Also
in this condition the engine is working
very hard at low rpm of the cooling fan,
80 this is a dangerous condition to stay
with,

If the model screams and shows a
reluctance to lift off then more pitch
is required relative to throttle. If it
lifts off but is very twitchy and
sengitive on the controls again increase
pitch to slow the rotor down. Lift off
is best at about 2/3 to 3/4 of full
throttle stick movement. Main rotor
should be turning at approx 1100 rpm,
equivalent to 4500 at the tail rotor.

Oscillations can also occur with any two
bladed rotor head if the teeter is
reduced by excessive tightening of the
four teeter bolts (Rotor Head assembly
sketch B). Try to adjust so the rotor
head plate is held firmly but not
solidly between the rubbers.:

Similarly with the tail rotor. If the
model tends to revolve at the point of
lift off increase or decrease the tail
pitch setting by moving the collars on

either side of the yoke.

The model is now ready to fly.



There are a great many technicalities
concerned with the flight of a
helicopter, only the essential reactions
will be related here.

Start by standing about three paces to
the rear and three paces to the side of
your model which is pointing into wind
and on level ground. This is the best
position for observing the attitude of
the model and to be able to control the
hover,

Increasing throttle/collective to the
point of 1ift off will indicate that the
model wants to go in one direction or
another. Apply a control (the cyclic
control is as if you had hold of the
model by the rotor top) to correct the
movement. You can trim out the tail at
this stage. Repeat until you are
confident that your reactions will give
a control in the right direction.

A touch more collective and the model
will clear the ground. If at this stage
it persistently goes in one direction
the trim may be adjusted, either on'the
transmitter or by adjusting the length
of the control rods to the swashplate.
Repeat until confident.

When the model is one metre clear of
the ground (out of ground effect)
control will be easier but a miscontrol
will be more disastrous. If flying from
rough grass then Morley floats (order
No ACC/FLTS) can be an advantage, other
training aids are more trouble than
they are worth but the Morley string
method may help.

A 30cm length of light dowel is used to
make an extension to the tail boom, to
provide an attachment for a 3 metre
length of cord clear of the tail rotor.
An active and understanding anchor man
holds the other end with the model
pointing downwind. The model has forward
trim set and the pilot stands to the
left of the anchor man, who raises and
lowers the string with the model. In
this way the pilot learns the response
of the model two controls at a time
instead of having all four to worry
about. This method has been tried, and
it works.

FLYING

When you find that height control (do
not let the model go above head height)
and lateral control are an automatic
reaction, then the forward trim is
removed and the fore and aft cyclic
becomes operational. As the string goes
slack so the tail rotor control is
needed. Persist until you find it easy.
Try to get used to settling the model
down - landing - rather than slamming
the throttle shut when in the right
place else you may chop the tail boom.

Now you can rover! which you need té do
to land. Follow this with slow flights
forward, backwards and sideways until
you can place the model at any point you
want, and can keep it there.

The next stage is a circuit, which is
easy, but coming out of forward flight
back to the hover is not always so. On a
calm day a circuit is just a hovering
circle. Note that the controls are used
to change the attitude of the model to
position it as required, and not ‘held’
in any particular way. Note also that in
forward flight a lot less power is
required - this is caused by the
addition of translational lift due to
the extra air going through the rotor,
and is what can give rise to trouble in
stopping.

To slow down, gently reduce collective
and bring the nose up slightly, but
before the model stops travelling
forward the attitude must be brought
back to level and the power increased a
lot to stop sink. Almost immediately
slightly reduce power to stop a vertical
climbout. You can then settle it down.

Happy Landings

Jim Morley



V10L
(s1994s UIRD U0 O/ 13 Ujw)

(deo'ujw)isod ppy

re10) qng

"ON SS899Y IO BSIA

1$seIppY 9 sweN

I0lHd ATO 30Hd
08160/ Scc0 xe4 10 9G0.L0L S2cO I9

NOILJEDSIT 3000 MD0IS

"d19 CINS ‘@JIUSHIM

weysyjop ‘Hiysemog 'Aep oiry
810y snpuj v'p11 si1eydootjeH Asjiopn

‘OLON3S

WHO4 H3AddO

SYILION TTH AT THON |

$2°0

050
580
SL0
Sro
oro

834
DO v~

RELBILRE
CSreedrd e

080

©1) s, prews joeyg

1) G190 smews joued j/g
1) .8/€ X 1t Jeddey gos omsnyy
©1) .S'| tedde) gog

©O1) .8/C xZ stedde) yog

01) &¥/1L X2 ON siedde] jog

(G)prus pepresg WG L X ¥y
{G) SMeIDS 108 TS WD | X ¥
(G) $Me108 195 DI LNID X Py

S) smens WL X PN

S) ueys ured uIOE X Py
(G) smes UMIOE X Py

(S) >pueys ureid WWGZ X ¥y
©1) smes wugL X ¥y
Q1) smes WL X yN
©L) SMens uwg X yp
02) sseysem jw1s pyy

©1) I 901U Py

©L) sy

©) SHW BAnded py
(01) sieysem obr) vy

G) smes ded Dis WIOE X N
©1) SMes WWOE X EN

O1) smens wwge X oy

‘1 (G)(urerd) SMesOS DS LOZ X €N
(G) smes deo S WWOZ X EN
©O1) smens WOz X e

(G) smesds ded Dis wWug | X oW
OL) smeios uRIgL X O

©1) smens wun | X e

1) sme s wwg X O

02) suoysem ms e

O1) SINU 20U N

L sywen

©1) smentwwgl x2ZW
G)smesns ded D2 WUz | X 2
©1) smes wuZ) x Zp
02) sseysem /ms ZyW

o1 snuzy

SHIN3ISVI

LONE

ri8
€18
cls
LS

18

S181XPA
SSOLXPN
SSOXYN

oLxXYn
SdOEXYN
0EXIN

SdSTXYN
o1Xrn
OiXrN

X
MSYA
NINPN
N
NOYN
MIPN

080EXEN

@90
GL'S
yO'L
88T
0ee
80
280
0ee
wee

02
€Ll
980
00e
002
988

Si'L

--2 4%

DUPINOLL eqrass020 )
() sjeerpmumw O/n
#001q 108d Jeipt O/
Buspinow bejumw 5/
1eppt Bugeiedo Bepurew 9/
Buspinow eButy J00p /M
Sm 3pOUMOP O/

Ppus % doIs UL SoUMoQ

spord o/ urew a0LY

[eoymesou 80 LY
105001 Beresou 60LY
%50f UMOP DeYESOU BOLY
ourey Beesou G0LY
0) Bojetou ALY

spoud Bejesou 601Y

eurey poddng 1sew Aoty
Jepoy Burweq oo 1seiy

{G) SBLPMOW WXORIG SIEEVYD

ASTRYO WrnLungy

108 {mioA 3 1ediM
eqns Bupunow y/)
sepuePdsueg MOpUIM
1894$ pOOM IVOIP [BuUlg
ysew Suguena ebejosny
190U pooMm Yo el
suopongsw 601y

108 B08p GOLY

oqm opnd 105103 /1

Gupinous yoo dol JHO 601V
Bupinous WooHe) JHO B0LY

Bupmow Apoq JHY 60LY

10onsot
ZMINB01
Nd/OMNB0 L
OFTVINO0I
IWOoNB0 |

MA/ONB0L

NAMOQ/ONB01L
HOVd/ONBO |

LA INBO L

HHOL NGO
HOVd/INGO L




oz Buipinow doi gny H dOLMHHO €0 Apuegy  ADINITV

oe'L (sepe)q Z J0) oYy ecrHRq Wug 2a8/410 0 o o Y8 eATSayDY Yusoh SOB/9OV
s1eqqns Beip 9 ssee | s OSY eorNRq oLk 198/410 MM.M .“qa \.mw_wﬁmoowumnﬁh__u womm"mwboo 06°22 Spowi 1BNS YU XINA pue
0S¢ (opeiq-4) omid peey Aoy VIO HOIOF WL cee amd  seous uInP 0elS  SIOHSIOC VXN O POnY 6q B0 00E $euDNH :
seLl (sepeiq €) omyd prey Aoy €31 VIdHHO 82 (1001 2¢) Aend yaInp obsr] JY10 10} 1oy Jodng L] fERIS  H3INS/OV
966 omd qny peey toloy IV I/HHO ey Ui pod  yINY1oe 9861  O0EH 2 GOLY - /et oo ATisioov
SZ'L  med  Bupeeq ewo wuwg WOHHO 080 (XN oqra AOffY WAUO0Z  JBNINOYD 0% wnp o Aoty Woug/ton 98 HE  LVUeBIOJelNuERIOINOH  HTS/OOV
St o3 3seul Jotoy INHHO 05°) Jopraq Sugunoll oAJeS M) LINWI/NODO GB8'Gl e1e|dwoo YoINYD MOV 100 SE0 (.Z1) Buiqry fery uoomg 149/99¢
®T eruds Jaxu Jeiiled XD 050 2) prmg J0Peuu0d porysnd  ANLSNODO T 60  Bupnow wBby uogebineu pey AYNAQOV
Si'L Wi GOUGPIILY OPUIQ U WHYO  00°L Jnouw onles opis oPIS  WSSS/NODO 82  Buydneo eup wq puobexer EHAY
091 ) semid sjeBug unouwi epelg SONIV/HHO 00 ifed (7 peg) Jededs yuenjeq dSNODO ¢ Aegnd semg SN GZ'L  Mmooazedemadgioloi oifleg  MOTHOOY
ST Wee webummedorqAll  VOBMHHO SB0 seprqlummowoneseBuis  INWSNO0  goe  meeigi) Agmdesspomeiny  1oLguw0 oo, By oumien (20g) 30062 81439V
st ®QAd  HVBIMRO OFD (wuig01) oA UR e 0OIHSNODO  ¢ga Weery) Aeindonp pig  Iyighe Lo MO SEOUCUURAReMRM  SLTHOY
00F  SMenmpIENOo'sepRIAls ¢ 8VHHD  SE0 (waws)) ond yUEoReE  SIHSNOOO o0 ©F oun) [poymiy euiBuz  ATIENO Lt SR o0y oun 1490v
%62 Dez-Oiz sourwo MGy 7Z84HHO  0E0 (UAuOE) Toud IO OEHSNOD0 ¢/ T eoumAy eurBu3 Ao BF  Jmd  R16A00 SPRIGUEI  SHINOO/OOY
SLt opeio bez Oz p /e0Ad  TIQVHOMHO ©€L°L  (2)  UMIOKE POS j0RUOD OYEGOUNOI0  ogq uoIsUeRe PrP BUO0S e 4 I0thme L0 SXoTEENU pUE S| ‘Symq oMy Zraov
05t WNOW % 18pjoy epeIq LW WEHHD €L @) UAIOYZ POIIONLOD OFZGOHNODD ooz (yxyy'p BLt) eMicbeg pnpum aasme 282 (01 sieq’s swrol g popnoy ra/o0v
Si't  sed(epeiq |) sumowBuyeegy  WOSMHD 01F ()  UNIBLPOIOQUOD 0BLGOMMNONO  goy N Bunoos Uk ao B9 obpeq uomos  JOQVEA/OOV
oy e0v1 jyeq Wi 9 QEHHD  SiL @ WwGE L POl joauo) SELGOMNODD o9 e} Buo0d NVILNO B8 WIS }eq terrels S8/00V
STV OVFH QIO S e) unwOg POl [0NUOY  0BQOHNOID gz yore mmou ewBue pepinopy WIuwo 02 mmiseymeey uopmowoily  OLNVADV
o1z ) wuIGH POl oNUO)  SHQOHNOD0 . ’ - 86l uooweq | U0 € INOE
G ey 30ud UOKIGALOO epRIq O] YAYIHMHEHD G2t () unnpg pnis pepeesyl  0SGOHNOD0 AVEITNIONT osve ” oKy oy 109,  JIOD/OHAD
Go¥C  peduomieauco epriqeen)]  cOvVIHMHHO 012 © W€ Pos OQUOY  LEGOHNOIO0 056L OMD AUOYMY 108d NS VAL/OHAD
o872 ROy 10101 epuq JNG Yo 980 0io01q Butunoun seoeg  INWNODO o 5 S — see VXN ¥nS &1 3Dpq guw»xmm\ow_.oa.__
5629 prey 10101 epeiq sexy} thuo 090 A oadeRod Ao HINMUNODO oz T RRUO0IOR  LSVIVOND T abeeoremun Wrver loreoe LBo)
G6°IS peey 10301 @pRIq OMm] 2M0 [1,54] 160RdS JUED{eq ANy dSH/NODO : HLROISPUN Ulse) joje0R yBNOL  DIIOHI/IN
SOV EOICE] WO Uve) ohe bummor eanefod  IAINOOO .
0e0 u Busp Aeny  SYHA/NOIO G201 (o deep) 1y nog 10 ¥ MO4S  OG-SYSVOND o
0s'L L SPES SASH0D VO/NOD0 s601 (ro deep) Aiquesse yeys mdu OG- YSOWD ey ﬁld///%.
560 ook oo wadopeg pioAMI0 070 Wpriq peibus 1By Pwg  DMBNODD  FBL (10 dO6P) RIS 3 [eOUMUMOI)  O(HSMO/ONO AT
080 . ougo Wy 2 G680 ] sed yueoneq TEE/NO20 md oowst | ar0q e
080 Buveqepo OLE 111010 STOHINTT 3ot 0k pro 08 "ol 100 i 5okt Mot pue Pl -2ree
962 E.WH R oy YL ANHMLO 1ene ey edeides SIreb IO deep, PEOUBADE MEU BBl
0ot Yeys puw seeS Ndino L/ 1N0B/MI0
09t ¥Ys pue med ndiy mm NIDulo 05¢ JoMIp GRIGYSEMS YISO G671 Buyineo xoqreeB/iseyy 1do/N0
000 2MB5S UNOW OPEIq HUNS/O gomi0 S9°L Sumpnow doj eeidysemg dOl/dS0  G8'L  Supmow eseq xoqmeD ureyy 29/9N0
oL0 sueogeq Buneiedo yoid  NNVHOMIO 96T imd  sbuy Buyeaq Aoie /s ON/dS0 561 Bumptnow doy x0qreed ureyy LO/ON0
$00  Jed 20O pos 000D YOUd yoMI0 OST Bupow o4UeO o/§  FHINFO/ASO  S¥'L (2 @ Bupnowiepe:g  HIJE/OND 00'c813 yods WXIN
090 I puw smes Ziy epeq L1 HOMI0 Gl'F  SDULNeq pue 0680 emIdUTEMG OHE/IOVD/ISD 96T Suireq jleq wug WO
oL earenan 2oMi0 SB0  BUPINOw wonoq eEIGUSIMS  WOLLOE/ISO CBTSID ~ NIFH 06’8913 .t lieg
st ogeamel LR JOJ0 9] 1900 S80 wq enued eRdysemg TIVE/dS0 ‘6513 saubn
0GE  SMORPTIUNOUISPRIq 10101 18] wanio S8vt UoMIp s8] eEIdySEMS NOVd/dS0 os 00€ S8ybnH

S3EVASTVHINTD |  O9*% 60} EsnBy

s sopsiq uomes poueuns s3ovignss | 66 BLE3 AAINH. BLHN 138

966 195 00C seydnt{ epeiqe 104 £83av 18
G6S ned XUk g e1enby J0)
sepeiq ppues Lpbue ex]  TIAVIENIVIN

965 Jed sepmquopdes PTG SIOVTENVIN w;._“.zmu“_wmgu_l_m._uﬁ_

(mgeuews Suenco Supriowy) ST 75 HEUOH

o8 HIIMM /ALY



